250 SXS 2004 <2004><EU><6300D1>

NEW PARTS
1937
Pos Part Number Description Additional Text Quantity

1* 1418Y761 % FORK 4860 MXMA 48MM 1.00
3* 1218Y779 % MONOSHOCK 5018 PDS SXS 1.00
4 SXS04540100 % FACTORY START 1.00
5* SXS04250050 FRAME 250 SXS 04 1.00
7 SXS03250500 EXHAUST PIPE 250 SXS 03 1.00
8* SXS04250551 % EXHAUST SILENCER 250 SXS 04 1.00
10 5030711320044 FUEL TANK CPL. 9L 03 EXC EU+AUS 1.00
11 50307005000 GAS COCK MIKUNI ON/OFF 2001 CK-81 1.00




12* S§XS03540700 SXS FUEL TANK CAP 1.00
13* 59007009000 GASKET FOR FILLER CAP HIGH 1.00
15* 54808091300 DISPLACEME. STICKER 250 SXS 04 1.00
21 54813001000 HAND BRAKE CYLINDER CPL. SX 05 SX, EXC+MXC (USA) 1.00
22* 54813002000 HAND BRAKE LEVER + SPRING '05 1.00
23* 54813007000 ADJUSTING SCREW CPL. SX 2005 SX, EXC+MXC (USA) 1.00
24* 54813008000 REP.SET PISTON D=10MM SX 05 SX, EXC+MXC (USA) 1.00
27 59501099018 %TRIP.CLAMP KIT MILLED CPL18MM 1.00
28 50101033100 FORK TUBE L=244 '91 ONLY FOR MXC, EXC 1.00
29 54201081000 TAPERED ROLLER BEARING CPL. 1.00
30 54601084100 O-RING SUPPORT W. SEALING LIP 1.00
31 0015080303 HH COLLAR SCREW M 8X30 WS=10 11.00
33 59501039044 % HANDLEBAR SUPPORT CPL.D=28MM 1.00
34 0015080253 HH COLLAR SCREW M 8X25 WS=10 4.00
35 0912100250 AH SCREW DIN6912-M10X25,10.9 0.00
35 0912100356 AH SCREW DIN6912-M10X35 10.9 0.00
35 0912100456 AH SCREW DIN6912-M10X45 10.9 0.00

* = New part




